SALT LAKE CITY CORPORATION

Wastewater Reclamation Facility
Local Limits Evaluation

Original December 28, 2010
Latest update July 7, 2016

Prepared By:
Pretreatment Treatment Solutions, Inc.
665 Palm Place
Safety Harbor, FL 34695

Salt Lake City Water Reclamation Facility
Wastewater Local Limits Update Latest Update 7/7/2016



TABLE OF CONTENTS

Contents
EXECUTIVE SUMMARY ..ottt e e e e e e e e e e e e e e e aeeeeeeeeeeeeeeeeeeees 1
1.0 INTRODUCTION....citttiiitiiiiiiiiett ittt ettt ettt e e e e e e e e e e e e e eeeees 3
/22 O N G | I 4
P2 R o = U} S Yo 1= 0 = o 5
AV (o Tot SIS B T=E of ] o] A (o] o FU TN 7
2.3 Surface Water DISCharge......ccocieeiiiiiiiiie e 7
2.3.1 Enhanced Wetlands Discharge — Outfall 001 ................uuuuimiimiimiiiiiiiiiiiiiiiiiinnes 7
[...]
proposed Local Limits would apply to Industrial Users discharging to the Salt Lake City
Corporation collection system.

Table 1: Salt Lake City Proposed Local Limits
Local Limit AlL

Pollutant (mg/L) (Ibs/day)
1 | Arsenic, Total 0.2 7.62
2 | Biochemical Oxygen Demand (BODs) 11,000 77,595
3 | Cadmium, Total 0.2 1.77
4 | Chromium, Total 5.0 816
5 | Copper, Total 6.2 69.8
6 | HEM (Polar) (Animal and Vegetable) 500 16,000
7 | HEM (Non-Polar) (Petroleum) 100 3,240
8 | Lead, Total 15 14.6
9 | Mercury, Total 0.2 1.19
10 | Molybdenum, Total 0.8 8.40
11 | Nickel, Total 1.4 14.3
12 | Selenium, Total 1.0 3.08
13 | Total Suspended Solids (TSS) 7,200 59,464
14 | Zinc, Total 12.0 127

2 of 128
Salt Lake City Water Reclamation Facility
Wastewater Local Limits Update Latest Update 7/7/2016



1.0 INTRODUCTION

The WREF is located at 1365 West 2300 North, Salt Lake City, Utah 84116. The facility
operates under Utah Pollutant Discharge Elimination System (UPDES) permit number
UT0021725 and UPDES Biosolids permit number UTL-0021725 (WRF Permit). The
effective date of the current Utah Division of Water Quality permits is December 1, 2014
and the expiration date is November 30, 2019.

The UPDES Permit (Part I, H.2.) requires the City to “determine if there is a need to
develop or revise its local limits in order to implement the general and specific
prohibitions of 40 CFR, Part 403.5(a) and Part 403.5(b).” In a letter dated December
30, 2009, the City identified that development of technically based Local Limits was
required based on several factors. The letter indicated that the technically based Local
Limits evaluation would be sent to the State in 2010. As part of any Local Limits
evaluation, the permit requires monitoring of the influent and effluent for metals and
toxic organics (R317-8-7.5) and monitoring of the biosolids for potential pollutants listed
in 40 CFR Part 503.

The Utah Division of Water Quality (State) conducted its annual audit of the Salt Lake
City Pretreatment Program between August 10 and August 13, 2009. The 2009 annual
audit report (Section 10) requires the City to develop and submit technically based Local
Limits to the State by December 31, 2010. The audit report further states that the
documentation for the Local Limits currently being used is limited and future submittals
should include information on how the Local Limits are derived and who the Local Limits
will affect. The audit report references the USEPA’s “Local Limits Development
Guidance” document dated July 2004 for information regarding the development of
technically based Local Limits.

As part of the development of the Local Limits a “Plan of Study” was developed to aid
in identifying pollutants of concern, establish analytical and sampling requirements to
provide technically defensible limits, and to eliminate unnecessary sampling and testing.
The Plan of Study was submitted to the Utah Department of Water Quality on August 5,
2010. The USEPA Region 8 document “Technically Based Local Limits Development
Strategy” dated April 11, 2003, includes provisions for identifying Pollutants of Concern
(POCs) and developing a sampling plan. The USEPA guidance document referenced
above includes similar provisions for developing technically based Local Limits. The
USEPA guidance document was published after the Region 8 guidance document and
includes some more stringent requirements. For the Plan of Study, the more stringent
requirements of the USEPA guidance document dated July 2004 were used.

Local Limits are established to protect individual wastewater treatment plants from
industrial discharges that may cause pass-through, interference, or diminish the use of
wastewater residuals. Utah Administrative Code (UAC) Rule R317-8-8.5(4) outlines
requirements for industrial wastewater pretreatment programs for WRFs with total
design flows greater than 5 Million Gallons per Day (MGD). These pretreatment
programs are reviewed and regulated by the Utah Department of Environmental Quality

30f 128
Salt Lake City Water Reclamation Facility
Wastewater Local Limits Update Latest Update 7/7/2016



Division of Water Quality (DWQ). The goals of the pretreatment programs are as
follows:

e To prevent the introduction of pollutants into the municipal wastewater system
that will interfere with the operation of the WRF, including interference with its
use or disposal of domestic wastewater residuals

e To prevent discharges to the WRF which will pass through or otherwise be
incompatible with the WRF

e To improve opportunities to beneficially use domestic wastewater residuals.

e To protect the City’'s WRF operations personnel

e To maintain compliance with discharge permits, receiving water and reuse
criteria, and residuals disposal quality standards

e To assure compliance with applicable federal, state, and local regulations

To accomplish these objectives, industrial pretreatment programs rely on three
elements:

¢ National Categorical Standards (industry-specific effluent limits)
e Prohibited Discharge Standards (general and specific prohibitions)
e Enforceable Technically Based Local Limits (TBLLS)

TBLLs are site-specific requirements that are developed and enforced on pollutants of
concern by the City’s Pretreatment Program.

At the beginning of this evaluation, the City’s current Local Limits were over five (5)
years old and were based on the plant conditions prior to facility upgrades that were
completed in 2008. The changed conditions of the facility require a new evaluation to
determine Local Limits that reflect the treatment capacity of the upgraded WRF.

The adoption of TBLLs will help ensure an effective pretreatment program for the City.
Once the pollutants of concern and the sources discharging them have been identified,
the most effective technical approach for TBLL development can be selected.
Regardless of the approach selected, the development of Local Limits requires:

Review of the WRF characteristics

Determination of industrial and plant flows

Determination of pollutants of concern

Collection of plant monitoring data

Calculation of MAHLs/Allowable Industrial Loadings (AILS)
Designation and implementation of Local Limits

This Local Limit Evaluation documents the development of TBLLs for the WRF.
Implementation of the Local Limits will occur after approval from the State.

2.0 Facility

4 of 128
Salt Lake City Water Reclamation Facility
Wastewater Local Limits Update Latest Update 7/7/2016



2.1 Plant Schematic

The following schematic provides a diagram of the WRF processes.

5 of 128
Salt Lake City Water Reclamation Facility
Wastewater Local Limits Update Latest Update 7/7/2016



N 40 Deg. 48 min. 37.4 sec.
W 111 Deg. 55 min. 49.2 sec.

Channel

200. a1 94,417 gal.

4 oach at 725,456 galions,
14,314 5.1t surface area
and 766 foot of weir

3

B

4 81200 hp with VFD
0-47.5mgd

No.2 Manhole

2 - 50 hp chopper pumps
2700 gpm each @ 32' TDH

S

Plant Design

Hydraulic Loading

56 mgd Annual Daily Average

96 mgd Treated Peak Hour
BODS5 Average Annual 135,507 Ibs/day
Total Suspended Solids Avg. 88,780 Ibs/day
Effluent Quality

20 mg/L BODS

20 mglL TSS

J

¥

Wet Stream

Solids Stream
Rags, Grit or Snails
Compressed Air

Aeration Basin

6 each at 700,000 gallons
fine bubble disfusars

S

- [ar]
i Blowers-

| 1-40hp 800ictm
3+ 100hp 1200 icfm

2- 400hp 7668 icfm
8oachat 23,537 st surface area _Cyclone
4 each at 129,454 cu.ft volume ¢ P /
2 each at 141,222 cu ftvolume SS"N' De-water
1 ep 2 each at 152,900 cu.ft volume P\:;:;: Screw ‘Secondary Clarifier
2 ach at 2,387,113 gallons,
N 4a 19.855 sq it surface area
Sweet-water Pum “ and 450 faet of weir
2 each at 1,584,000 galions/iday 0°=® .
2 each at 2,033,838 gallons,
19,855 sq.ft surface area
and 450 feet of weir
No.2 Water Pumps

2 each at 285,810 galions, Ib Cylind
2,831 sq.ft surface area Plant Service & gw;%g?:wwn
Irrigation Chiorinators ea
and 189 feet of weir Water per day 2'HASPmp
Stations
9 Basin " 2sumps each
0-12,153
Meth 12,153 gpm each
2ea.at 508,509 gallons .
&CO, | 1 2ea at 470,633 gallons 100 hp VFD Drives
Methane used E
Primary Digester I asfuel for g —---i - ____i‘
3 each at 1,364,254 gallons Nhu; . | s
steam to heat —-(g —- ]
l l 100 hp with VFD
_’ 0-17.5mgd each
&CO, Final Effluent | | Welland | WAS

N 40Deg 48 min. 47.4 sec.
W 111Deg.55min 466sec. W 111 Deg. 55 min. 52.7 sec.

Secondary Digester

@

EP

'
: h—‘
Decant
Pump
Station

1 at 1,550,401 galions

Sludge Holding

1 at 1,105.250 gallons
(notin use at present)

D ing Bed

3eachat 111,700 square feetor
826,146 gallons per foot depth

1 at 120,150 square feetor
898,842 gallons per foot depth

3 each at 102,930 square feet or
770,019 gallons per foot depth

3each at 67,680 square feet or
506.314 gallons per foot depth

= [ e |

l

‘oL

00,

1 at 58,560 square feet

Class B Bio-solids per EPA 503 regulations
ET- Technologies -

N 40 Deg. 49 min. 00.3 sec.

@h Pollutant Discharge Elimination Pem
(UPDES)

BODS
25 mg/L 30 day arithmetic mean
35molL 7 day arithmetic mean

TSs
25 mg/L 30 day arithmetic mean
3Smgl 7 day arithmetic mean

85% Removalof TSS& BODS
30 consecutive day arithmetic mean of plant
effiuent as compared to influent

126 per 100 mL 30 day geometric mean
158 per 100 mL 7 day geometric mean

pH (Standard Units)
9.0 Maximum
6.5 Minimum

Biomonitoring
Whole Effluent Toxcity (WET)
Ceriodaphnia (Water Flea)
48 hour acute toxicity test - alternate quarterly
Pimephales Promelas (Fathead Minnow]
96 hour acute toxicity test - alternate guarterly

WET Test Fadure
Accelerated Testing
Toxicity Identification Evaluation (TIE)

Methane & CO, Beneficial use a Landfil Cell Top Dressing Toxicity Reduction Evaluation (TRE)
Chlorine Kennecott Utah Copper Corporation - \
Land mitigation and re-vegetation
\ S e
6 of 128

Salt Lake City Water Reclamation Facility
Wastewater Local Limits Update

Latest Update 7/7/2016



2.2 Process Description

The WRF currently has a plant design flow of 56 MGD, with a treated peak hour flow of
96 MGD, and a total peak hour flow of 140 MGD with 44 MGD bypassing secondary
treatment to disinfection. The facility serves a population of approximately 180,000
people in the northern part of Salt Lake County. The most recent plant expansion was
completed in 2008. The 2009 annual average influent flow was 32.7 MGD.

Raw wastewater from the collection system enters the facility’s Pump Plant through
three gravity flow interceptors. These interceptors are reinforced concrete pipe 48, 66,
and 78 inches in diameter. The Pump Plant incorporates screening and gravity grit
removal. The wastewater is then pumped through two of three 48-inch force mains to
the Main Plant influent structure approximately one mile north of the Pump Plant. At
the Main Plant, the influent flow receives additional grit removal and then is split to four
primary clarifiers. After primary treatment, the flow is directed through eight trickling
filters. Flow then travels through an aerated snail removal channel, six aeration basins,
four secondary clarifiers, and four chlorine contact basins. Flow is then directed to one
of two discharge points.

2.3 Surface Water Discharge

2.3.1 Enhanced Wetlands Discharge — Outfall 001

The facility is permitted to discharge a maximum of 5 MGD of effluent through a 30-acre
wetland constructed by the City on the WRF property. The wetlands provide a year
round habitat for waterfowl and other wildlife. After passing through the wetlands, the
water is discharged to the Oil Drain Canal through Outfall 001. Discharge from the
enhanced wetlands is hydraulically limited and is typically around 3 MGD.

7 of 128

Salt Lake City Water Reclamation Facility
Wastewater Local Limits Update Latest Update 7/7/2016



~

“Enhanced Wetlands Influent Cell
2.3.2 Oil Drain Canal Discharge — Outfall 003

The majority of the effluent is discharged directly through Outfall 003 to the Oil Drain
Canal and constitutes the majority of the canal flow. The Oil Drain Canal travels
north/northwest to Farmington Bay and the Great Salt Lake.

Oil Drain Canal Dishrge Point

8 of 128
Salt Lake City Water Reclamation Facility
Wastewater Local Limits Update Latest Update 7/7/2016



Oil Drain Canal
2.4 Receiving Waters and Stream Classification

The final discharge for both outfalls is the Oil Drain Canal. The Oil Drain Canal then
discharges into Farmington Bay of the Great Salt Lake. According to UAC R317-2-3,
the Oil Drain Canal is classified as Class 3E Surface Water.

241 Class 3E Surface Water

UAC Section R317-2-6.3e defines Class 3E surface water as “Severely habitat limited
water: Narrative standards will be applied to protect these waters for aquatic wildlife.”
The narrative standard stated in Section IB of the UPDES Permit is as follows:

“It shall be unlawful, and a violation of this permit, for the permittee to discharge of
place any waste or other substance in such a way as will be or may become
offensive such as unnatural deposits, floating debris, oil, scum, of other nuisances
such as color, odor or taste, or cause conditions that produce undesirable aquatic
life of which produce objectionable tastes in aquatic organisms; or result in
concentrations or combinations of substances which produce undesirable
physiological responses in desirable resident fish, of other aquatic life, or
undesirable human health effects, as determined by a bioassay or other tests
performed in accordance with standard procedures.”

9 of 128
Salt Lake City Water Reclamation Facility
Wastewater Local Limits Update Latest Update 7/7/2016



3.0 DETERMINATION OF WRF AND INDUSTRIAL USER FLOWS

3.1 Wastewater Reclamation Facility:

3.1.1 Average Daily Flows

The Average Daily Flows for industrial facilities discharging to the WRF and the flows
associated with the WRF are summarized in Table 2. The WRF flows came from Excel
spreadsheets provided by the WRF staff. The flows were revised in 2013 to reflect
current flows in the August 2013 revision to this document. The industrial user flows
are derived from flow data provided by the Public Utilities Department and include
permitted facilities and facilities that are in the permitting process. The average daily
flows were calculated from potable water use for the months from October to March to
eliminate flows associated with irrigation during the other months of the year. The
residential flows were calculated using Census Bureau data of residential units within
the City and then multiplying each unit by 200 gallons per day. That flow was then
compared with flow estimates in the City’'s Sewer Master Plan. The Residential
estimates agreed within 1%. The Commercial flow estimate is the difference between
the WREF influent and the residential flow estimate. The Annual Average Flows were
used in the Local Limits Calculations to determine Local Limits. Appendix 1 includes
the details with respect to the flow used in the Local Limits Evaluation.

Table 2: Industrial User Flows

Daily
Average
Process

Flow

Permittee MGD
1 | All Weather Products, LLC 0.001000
2 | ALSCO 0.082000
3 | Ameritech Coatings, Inc. 0.000100
4 | Anodizing & Metal Coatings, Inc. 0.012000
5 | Arms Technology, Inc. 0.000075
6 | Beck's Sanitation 0.030000
7 | Beehive Clothing 0.019000
8 | Blanchard Metals Processing 0.125000
9 | Blue Beacon Truck Wash of Salt Lake 0.015000
10 | Boise Packaging and Newsprint, LLC 0.037500
11 | Brenntag Pacific, Inc. 0.005500
12 | Cintas Corporation #180 0.076500
13 | Circuit Graphics, Inc. 0.004500
14 | Cookietree, Inc. 0.010000
15 | CP Industries 0.000225
16 | Crown Plating Company, Inc. 0.002200
17 | Dairy Farmers of America 0.022000
18 | Deseret Dairy 0.065000
19 | Easton Technical Products, Inc. 0.020000

10 of 128

Salt Lake City Water Reclamation Facility
Wastewater Local Limits Update

Latest Update 7/7/2016




Table 2: Industrial User Flows

Daily
Average
Process

Flow

Permittee MGD
20 | EDO Corporation-Exelis, Inc. 0.000240
21 | Epic Brewing 0.005000
22 | Farmland Foods 0.018000
23 | G & K Services, Inc. 0.095000
24 | Horizon Snack Foods 0.010000